
TO ORDER SPARES

Email:  
info@sedgbeer.co.uk

Call:   
+44 (0)1761 420 058

www.sedgbeer.co.uk

C
on

fo
rm

ém
en

t a
ux

 lo
is

 e
n 

vi
gu

eu
r, 

ce
 p

la
n 

re
st

e 
la

 p
ro

pr
ié

té
 d

es
 E

ts
 B

A
Y

LE
. I

l n
e 

pe
ut

 e
tre

 re
pr

od
ui

t, 
ni

 re
nd

u 
ac

ce
ss

ib
le

 à
 d

es
 ti

er
s 

sa
ns

 n
ot

re
 a

ut
or

is
at

io
n 

éc
rit

e

    Js13 , Ra 3.2
Casser les angles vifs

Tolérances générales :

Ech:Auteur :

Date :

Indice

Matériau : Revêtement :

Nu:

Masse :

Type:

-

Ets BAYLE
Chemin du Vorzelat
LA FOUILLOUSE
42480 FRANCE

Tél: 04 77 30 10 19
Fax: 04 77 30 59 10
Email: info@bayle-fr.com

Dossier:
Désignation: Observation:

Format:

Ind. Date Auteur Commentaire

07/04/2017

S. Reynaud

MP11 -

2:5

Ensemble MP11T 150.37 Kg

A0

MP11
MP11

C:\BAYLE\Plumage\Plumeuse a disques\MP 11 Machine a Plumer 11 disques\SEMP11T\Vues éclatées\Ensemble MP11T.SLDDRW

Im
pr

im
é 

le
 1

2/
05

/2
01

7

MP11

ETUDE

9

10

11

1

2

8

5

4

7

6

3

No. CODE IND DESCRIPTION QTE

1 2387M - Connection collar 1

2 22934 - Chassis assembly MP11 1

3 BOUEIHM8 - M8 nut 4

4 BOURPIM8 - Stainless steel flat washer M8 8

5 BOUVTH0830 20170214 Hexagonal head screw TH M8-30 Stainless steel 4

6 QUIBFR30M12 - Fixed plug with M12 tapped hole for Ø30x1 round tube 4

7 QUIVARTZ1250 - Articulated cylinder ø50 zinc-plated axis M12 ref 176105 ACC 4

8 SEMP11/3 - Set of 11 discs 1

9 SEMP11/8 - Complete 380V electric control kit 1

10 SEMP11T/1 - Complete plucker block 1

11 SEMP11T/2 - Three-phase MP11 turbine sub-assembly 1



C
on

fo
rm

ém
en

t a
ux

 lo
is

 e
n 

vi
gu

eu
r, 

ce
 p

la
n 

re
st

e 
la

 p
ro

pr
ié

té
 d

es
 E

ts
 B

A
Y

LE
. I

l n
e 

pe
ut

 e
tre

 re
pr

od
ui

t, 
ni

 re
nd

u 
ac

ce
ss

ib
le

 à
 d

es
 ti

er
s 

sa
ns

 n
ot

re
 a

ut
or

is
at

io
n 

éc
rit

e

Ech:Auteur :

Date :

Indice

Matériau : Revêtement :

Nu:

Masse :

Type:

-

Ets BAYLE
Chemin du Vorzelat
LA FOUILLOUSE
42480 FRANCE

Tél: 04 77 30 10 19
Fax: 04 77 30 59 10
Email: info@bayle-fr.com

Dossier:
Désignation: Observation:

Format:

Ind. Date Auteur Commentaire

10/04/2017

S. Reynaud

SEMP11T/1 -

2:5

Sous ensemble Bloc plumeur complet triMP11 53.78 Kg

A1

MP11
MP11

C:\BAYLE\Plumage\Plumeuse a disques\MP 11 Machine a Plumer 11 disques\SEMP11T\Vues éclatées\SEMP11T-1-Sous ensemble Bloc plumeur complet triMP11.SLDDRW

Im
pr

im
é 

le
 1

2/
05

/2
01

7

MP11

23

3

11720 2 1

14

16

19

12

A

8141610

4

14

17

18

22

DÉTAIL A
ECHELLE 1 : 1

24 13

921

5

6

No. CODE IND DESCRIPTION QTE

1 1007 1 Hinged stud bolt SD-MP11 2
2 2320 - Plunger complete 2
3 2337 7 Plucker unit unequipped MP11 1
4 2338 1 Plucker unit door MP11 1
5 2339 - Regulating valve 1

6 2340 - Maneuvering rod 1
7 2343 - Support complete 1

8 2353 4 Belt guard 1
9 2355 2 Adjustment valve shaft 1
10 2356 - Belt guard stud bolt 5

11 2386 - Disc cover with spring hook 1

12 13199 - Plucker unit drive pulley 1

13 BOUEBIM10 - M10 stainless steel cap nut 1

14 BOUEHM8 - Hexagonal nut M8 stainless steel 14

15 BOUEIHM6 - M6 nut 5

16 BOURPIM6 - M6 stainless steel flat washer 23

17 BOURPIZ5 - Z5 stainless steel flat washer 2

18 BOUVCHC540 20160927 CHC M5-40 stainless steel screw 2

19 BOUVTH0830 20170214 Hexagonal head screw TH M8-30 Stainless steel 8

20 CORT0810SPA - V-Belt 13x8 1

21 GOUEI420 20141016 Spring pin ø4x20 stainless steel 1

22 MOTT0551500B3 - Motor 3-p/h 80, 0,55Kw - 1500tr/min - B3 1

23 PVCBFT100 - Plug type FT100 1

24 QUIVP825 - Butterfly screw 1



Co
nf

or
m

ém
en

t 
au

x 
lo

is
 e

n
 v

ig
ue

ur
, 

ce
 p

la
n

 r
es

te
 la

 p
ro

pr
ié

té
 d

es
 E

ts
 B

A
YL

E.
 Il

 n
e 

pe
ut

 e
tr

e 
re

pr
od

ui
t,

 n
i r

en
du

 a
cc

es
si

bl
e

 à
 d

es
 t

ie
rs

 s
an

s
 n

ot
re

 a
ut

or
is

at
io

n
 é

cr
ite

Ech:
Auteur  :

Date  :

Indice

Matériau  : Revêtement  :

Nu:

Masse  :

Type:

-

Ets  BAYLE
Chemin  du Vorzelat

LA  FOUILLOUSE
42480  FRANCE

Tél:  04 77 30 10 19
Fax:  04 77 30 59 10
Email:  info@bayle-fr.com

Dossier:
Désignation: Observation:

Format:

Ind. Date Auteur Commentaire

10/04/2017

S.  Reynaud

2343 -

1:2

Support  complete 4.47  Kg

A2

MP11
MP11

    

    

    

    

    

C:\BAYLE\Plumage\Plumeuse  a disques\MP  11 Machine  a Plumer  11 disques\Vues  éclatées\2343-Support  complet.SLDDRW

Im
pr

im
é 

le
 1

1/
04

/2
01

7
MP11

3

10

2

12 4 16 14

11 91 15 6

13 7

5

8

No. PART REF IND DESCRIPTION QTE

1 2344 -   1

2 2345 1   1

3 2346 - MP11  Pulley locking plate  1

4 2347 - MP11 support - threaded ring   1

5 2348 - MP11 round shaft  1

6 2349 - Support spacer 1

7 2350 2 Square shaft 1

8 2351 - Lock nut  1

9 BOURPIM8 - M8 stainless steel �at washer   3

10 BOUVFHC620 - Countersunk screw FHC M6-20 Stainless steel    1

11 BOUVTH0825 20170214 Hexagonal head screw TH M8-25 Stainless steel     3

12 CLAB5520 20150421 Parallel key form B 5x5mm lg20mm      1

13 GOUEI525 20141016 Spring pin ø5x25 stainless steel   1

14 GRADM6I 20150605 Straight grease nipple M6  1

15 RLT42032RS 20160222 Double row radial contact ball bearing 17x40x16  1

16 RLT63032RS 20150309 Ball bearing with 2 seals 6303 2RS   17.47.14 1

Support complete ref 2343
MP11 Support - unequipped

MP11 Support - pulley



Note:  As the discs and the plunger spring wear, remove the washers one by one, (Ref 2), 
located between the plucker unit and the plunger. 
Remove the washer as soon as the disc set has too much lateral movement or if the disc 
cover is rubbed by the discs.

When replacing the plunger or the spring, 
put the 3 washers back in place.

3

9

2

8

16

7

5

4

2327 - Plunger roller

2321 - Roller yoke

Washers



The disc set mounts from number 1 to number 11, the numbers 
should all line up in the same place and the operator should be able 
to read them

Set of 11 Discs - SEMP11-3



TO ORDER SPARES

Email:  
info@sedgbeer.co.uk

Call:   
+44 (0)1761 420 058

www.sedgbeer.co.uk

C
on

fo
rm

ém
en

t a
ux

 lo
is

 e
n 

vi
gu

eu
r, 

ce
 p

la
n 

re
st

e 
la

 p
ro

pr
ié

té
 d

es
 E

ts
 B

A
Y

LE
. I

l n
e 

pe
ut

 e
tre

 re
pr

od
ui

t, 
ni

 re
nd

u 
ac

ce
ss

ib
le

 à
 d

es
 ti

er
s 

sa
ns

 n
ot

re
 a

ut
or

is
at

io
n 

éc
rit

e

Ech:Auteur :

Date :

Indice

Matériau : Revêtement :

Nu:

Masse :

Type:

-

Ets BAYLE
Chemin du Vorzelat
LA FOUILLOUSE
42480 FRANCE

Tél: 04 77 30 10 19
Fax: 04 77 30 59 10
Email: info@bayle-fr.com

Dossier:
Désignation: Observation:

Format:

Ind. Date Auteur Commentaire

07/04/2017

S. Reynaud

2387M -

1:2

Collier raccord Lg145 avec crochet ressort 0.56 Kg

A3

MP11
MP11

C:\BAYLE\Plumage\Plumeuse a disques\MP 11 Machine a Plumer 11 disques\Vues éclatées\2387M - Collier raccord Lg145 avec crochet ressort.SLDDRW

Im
pr

im
é 

le
 1

1/
04

/2
01

7

MP11

2431

6

758

No. PART REF IND DESCRIPTION QTE

1 2387 - Connection collar 1

2 16089 - Connection collar hook 1
3 16090 - Spring cage 1

4 16091 - Connection collar spring 1

5 BOUEHBM6 - M6 nut 1

6 BOUEIHM6 - M6 nut 1

7 BOURPIL6 - Stainless steel flat washer L6 1

8 BOUVTP0616 - Pan head screw M6x16 1



C
on

fo
rm

ém
en

t a
ux

 lo
is

 e
n 

vi
gu

eu
r, 

ce
 p

la
n 

re
st

e 
l

LE
. I

l n
e 

pe
ut

 e
tre

 re
pr

od
ui

t, 
ni

 re
nd

u 
ac

ce
ss

ib
le

 à
 d

es
 ti

er
s 

sa
ns

 n
ot

re
 a

ut
or

is
at

io
n 

éc
rit

e

Ech:Auteur :

Date :

Indice

Matériau : Revêtement :

Nu:

Masse :

Type:

-

Ets BAYLE
Chemin du Vorzelat
LA FOUILLOUSE
42480 FRANCE

Tél: 04 77 30 10 19
Fax: 04 77 30 59 10
Email: info@bayle-fr.com

Dossier:
Désignation: Observation:

Format:

Ind. Date Auteur Commentaire

10/04/2017

S. Reynaud

SEMP11T/2 -

1:2

Sous ensemble turbine MP11 triphasé 59.29 Kg

A1

MP11
MP11

C:\BAYLE\Plumage\Plumeuse a disques\MP 11 Machine a Plumer 11 disques\SEMP11T\Vues éclatées\SEMP11T-2-Sous ensemble turbine MP11 triphasé.SLDDRW

Im
pr

im
é 

le
 1

8/
04

/2
01

7

MP11

17 12 3 68 12

2 11 4 12 13 9 14

12

12

13

9

10

15

5

7

16

1

No. PART REF IND DESCRIPTION QTE

1 1091 - Outlet pipe 90° 1
2 2336 - Turbine body 1
3 2341 - Turbine front plate 1
4 2342 - Turbine rear plate 1
5 2352 1 Turbine stud bolt M8 8
6 10516 1 Turbine (Cylindrical boring) 1
7 10517 - Fan shaft stud 1

8 BOUEBIM12 - Stainless steel cap nut M12 1

9 BOUEHM8 - Hex nut M8 inox 8

10 BOUEIHM6 - Nut H M6 4

11 BOURPIL8 - Stainless steel flat washer L8 1

12 BOURPIM8 - M8 stainless steel flat washer 17

13 BOURW8 20160927 Washer W Ø 8 8

14 BOUVTH0835 20170214 Hexagonal head screw TH M8-35 Stainless steel 4

15 BOUVTP0620 - Pan head screw M6x20 4

16 MOTT153000B3 - 3 p-hf  an motor 1,5 Kw - 3000 rpm - B3 1

17 QUIBETM8 - M8 threaded bakelite star button 4

Regularly clean the turbine to remove the stuck feathers that interfere with the suction and the proper functioning of the machine.


	MP11 USER GUIDE 3
	MP11 USER GUIDE 4
	MP11 USER GUIDE 5
	MP11 USER GUIDE 6
	MP11 USER GUIDE 7
	MP11 USER GUIDE 8
	MP11 USER GUIDE 9

